BC-12
MULTI CARD CUTTER

PARTS LIST

2010.1.28




CONTENS

Paper Feeder Tray Ass'y
Paper Feeder Unit Ass'y
Pressure Unit Ass'y

Frame Ass'y (1)

Frame Ass'y (2)

Frame Ass'y (3)

Cover Ass'y

Slitter Cartridge Ass'y (BC)

Carton set

A-1008B

B-100B

D-1008B

FRM-100B

FRM-200B

FRM-300B

COV-100B

E-BC

N-100B




Paper Feeder Tray Ass'y A-100B
HaES BB AR (EXR) HE e
Parts No. Parts Name Parts Name Q'ty Note
A-V1 RyN—TL—L Hopper frame 1
A-V2B RyR—TL—k B Hopper plate for EUR,US 1
A-V3 YAEHAR & Side guide(L) 1
A-AST YARHAF HAss'y Side guide R Ass'y 1
A-V4 YALEHAR & Side guide(R) 1
A-6 [ YA S Flat spring 2
P-12 T B35 M2x5 Screw, flat head M2x5 4
P-26 Fvhk M2 Nut, hex M2 4
P-34 AT G Ty M2 Washer, split lock M2 4
A-7N RyN— 9Tk Hopper shaft 2
A-8 INFE Spring stay 4
A-9A 2/ Spring 2
A-11 ay—k Cork sheet 1
A-51 mET—7 Tapes, both sides 1
A-12 BYtFRT Fix screw 2
A-LA4 WRIEFLABY—IL B A Label for Paper feeder tray EUR,US 1
P-13 T B35 M3x5 Screw, flat head M3x5 2
P-4 T FAR M3x6 ELR Screw, B-SEMS M3x6 6
P-37 EYVY E-4 E-ring, E-4 4




Paper Feeder Unit Ass'y B-100B
HRES B &R e (EXR) HE #E
Parts No. Parts Name Parts Name Q'ty Note

B-V10 Evo7vIIL—LA Pick up frame 1
B-V17 Evo7vTHN— Pick up cover 1
B-K1 NIRIL Handle 1
B-12 Evo7yTE—5— Pick up motor 1
B-14 E—R—#T—)— Motor shaft pulley 1
B-15 BASUYT ALk Timing belt 1
B-18 O—5—&f Roller shaft 1
B-19 O—S5—#hr—1)— Roller shaft pulley 1
B-20 7Y Bearing 2
B-51N Evs7y7A—5—Ass'y Pick up roller Ass’y 1

B-16 Evs7yrya—5—3 L Pick up roller rubber 1

B-17 Evo7yTRILE— Pick up holder 1

B-21 DU AIS5YF One-way clutch 1
B-22 YIIRY Set screw 2
B-31 FEV—IL (A= vE B Caution label for Paper feeder unit 1
B-F1 RIAS5IVFa—T Spiral tube 1
B-F2 BEIvia Flexible bush 2
B-34 Jraiyk Grommet 1
B-V18 E3 am Bky ] Sy § SYPAC Stopper for paper feeder unit 1
X-1E A DAY Washer 2
P-4 2T FAR M6 LR Screw, B-SEMS M3x6 6
P-9 2T FAR MAx8 LR Screw, B-SEMS M4x8 2
P-22 ¥ ALYk M3x3 Screw, hex socket set M3x3 4
P-13 T B35 M3x5 Screw, flat head M3x5 2
P-38 EY% E-5 E-ring, E-5 2
P-39 EY%Y E-6 E-ring, E-6 2
c-1 AR OHFERTYH— Sticker with sponge 2
B-59N YR—F v Tk Support shaft 1




Pressure Unit Ass'y D-100B

HRES B &R e (EXR) HE #E
Parts No. Parts Name Parts Name Q'ty Note

D-V04 MELI=YRH/— Pressure unit cover 1

D-3 NURIL Handle 1

D-K1 RIV T X9 F Spring catch 2

D-13 S—IL(NEL=Y+E B4 Label for Pressure unit 1

D-V02 MmEAZYFIL—L Pressure unit frame 1

D-K2 O—5—S %N Roller shaft bearing 8

P-39 EY% E-6 E-ring, E-6 8

D-V03 MEA—Z—vTk2 Roller shaft 2 4

D-V05 HE2—3ME/F Spring 4

D-V06 HEA—5ME/ N F Spring 2

X-1B ERHT— Collar 2

X-1C ERHT— Collar 2

P-V3 2T FARMKI2 LR Screw, B-SEMS M3x12 4

P-4 T FAN M3x6 ELR Screw, B-SEMS M3x6 8




Frame Ass'y (1) FRM-100B

HaES BB AR (EXR) HE e
Parts No. Parts Name Parts Name Q'ty Note
H-200 F1E2iEN—S—Ass'y 1st and 2nd feed roller Ass’y 2
H-V02 F1-F2kEO—>— v Tk 1st and 2nd feed roller shaft 2
H-10 J4—FO—5— Feed roller 4
P-22 ¥ ALYk M3x3 Screw, hex socket set M3x3 8
H-300 EI3FE4AWEN—TF—Ass'y 3rd and 4th feed roller Ass’y 2
H-V04 F3F4EO—>— v T+ 3rd and 4th feed roller shaft 2
H-10 J4—FO—35— Feed roller 4
P-22 ¥ ALYk M3x3 Screw, hex socket set M3x3 8
H-400 EoiEN—S—Ass'y Fifth feed roller Ass'y 1
H-V05 EoikEn—5— v Ik Fifth feed roller shaft 1
H-10 J4—FO—35— Feed roller 2
P-22 ¥ ALYk M3x3 Screw, hex socket set M3x3
H-K1 7Y Bearing 10
1-100B R—RXFL—FAss’y Base plate Ass'y 1
I-VO1 N—XFL—Fk 100V Base plate 1
I-K1 IyoHR—k Edge support 4
I-D1 SWEJR AC100VihizFH Power supply (100V) 1
0-15UL EREMR/N—RR UL Power PCB harness UL 1
0-20UL T—R# UL Earth cable UL 1
-6 Ea—X Fuse 1
-8 JL2 Foot 4
=11 Ea—XT—)L @ Fuse label 1
-13 E—k 2O —)L Caution label 1
I-12 T—ARI—)L Earth label 1
c-11 AR OHFERTYH— Sticker with sponge 3
P-11 2T FA Max14 Screw, pan head M4x14 4
P-9 R FAN Max8 LR Screw, B-SEMS M4x8 4
P-19 2 TSRATAF R M3x6 Screw, binding M3x6 1
P-43 2 TSRATAF R M4x6 Screw, binding M4x6 2
P-32 FrJwS 4 M4x10x0.8 Washer, flat M4x10x0.8 4
P-33 EOETvi v M4 Washer, external toothed lock M4 2
J-V02 AYARTL—+ Side plate(R) 1
J-3 ATIEVTE—H— Stepping motor 1
0-10 ATYEVTE—B—/N—FRRA Stepping motor harness 1
0-17 2547 Ferrite core 1
J-4 ATFIVEVTE—R—T—1)— Stepping motor shaft pulley 1
J-v24 BASGT—1)—1-2 Timing pulley 1-2 2
J-v21 ToHE(28) Gear(28) 3
J-8 BAZVYGT—1)—3 Timing pulley 3 1
J-9 Do ITAITYF One-way clutch 1
J-V20 TARSET ¥ TH Aidoler gear shaft 2
J-v21 ToHE(28) Gear(28) 2
P-V5 ETEY O3x12 Pararel pin ®3x12 5
P-11 2T FA Max14 Screw, pan head M4x14 4
P-22 T ROty k M3x3 Scew, hex socket cap M3x3 2
P-24 ¥ ALYk M3x5 Screw, hex socket set M3x5 2
P-28 Fvbk M4 Nut, hex M4 4
P-36 AT G Ty M4 Washer, split lock M4 4
P-32 FrJwS 4 M4x10x0.8 Washer, flat M4x10x0.8 4
P-40 EYLY E-7 E-ring, E-7 17
J-100 A1) yB—F—R—Ass’'y Slitter motor Ass'y 1
E-8 R JyB—F—5— Slitter motor 1
J-V26 R yBR—rE—B— TS yk Slitter motor bracket 1
J-v23 T5%7(26) Gear(26) 1




P-22 T ROty M3x3 Scew, hex socket cap M3x3 2
P-4 FT F AR M3x6 ELR Screw, B-SEMS M3x6 2
K-100 EHARTL—FrAss’y Side plate (L) Ass'y 1
K-51 BAEIv 2 K Bush 2 1
K-8 hyB—1=yhERI Sk Bracket, cutter unit 1
K-300 KBEFEEUY—Ass'y Trash box sensor Ass'y 1
K-V06 KBEFBESWISvk Trash box SW bracket 1
pP-2 2T FAN M2x10 Screw, pan head M2x10 2
L-400 HXFTL—bk Ass’y Dust plate Ass’y 1
L-V02 FRNTL—F Dust plate 1
L-61 BAEIv a Bush 1
L-Vo1 N—F—ay Partition 1
X-1F EETvI Y Washer 1
G-3 A yR—1 =T Slitter unit support shaft 1
P-4 FT F AR M3x6 ELR Screw, B-SEMS M3x6
P-9 FT F AR Max8 LR Screw, B-SEMS M4x8 10
J-V20 DTN (R REE) Slitter unit support shaft 1
X-2A HEHhS— POM collar 1
X-2B HEHhS— POM collar 1
c-1 AR OHRHERTYH— Sticker with sponge 1
P-41 EY>Y E-8 E-ring, E-8 2




Frame Ass'y (2) FRM-200B

HaES BB AR (EXR) HE e
Parts No. Parts Name Parts Name Q'ty Note

D-VO1 MEA—Z—2%Tk(1) Roller shaft 1 1
c-Vo1 HYB—RIR—/—F A Paper guide 1
C-300 S22t H—Ass’y S2 sensor Ass'y 1
C-V03 S22t H—I35 vk S2 sensor bracket 1
c-8 S2t Y —EiR S2 sensor PCB 1
P-1 R FAR M2x5 Screw, pan head M2x5 2
P-26 Fvbk M2 Nut, hex M2 2
C-V02 HvE——bAAR Cutter sheer guide 1
C-LA2 22L& —)L(HvE—R B Warning label for cutter 1
O-1UL S2t Y —/n\—FRRA UL S2 sensor harness UL 1
B-F1 RINAS5IVFa—T Spiral tube 1
P-4 R FAR M3x6 LR Screw, B-SEMS M3x6 4
P-V1 2 Xy M3x6 Washer, split lock M3 2
P-30 ET v M3x8x0.5 Washer, flat M3x8x0.5 4
P-32 FrJwS 4 M4x10x0.8 Washer, flat M4x10x0.8 2
P-35 AT Ty M3 Washer, split lock M3 2
P-36 AT G Ty M4 Washer, split lock M4 2
D-K2 O—5—S % JNERE Roller shaft bearing 2
P-39 EY%Y E-6 E-ring, E-6 2
F-V06 JY—RFL—hk(L) Release plate(L) 1
F-vo07 JYy—RFL—k(R) Release plate(R) 1
J-2 BRI Sy (R) Bracket, paper feeder tray(R) 1
J-K2 BAZUT AL Timing belt 1
J-200 TARSAss’y Aidoler Ass'y 1
J-V03 TARSTL—k Aidoler plate 1
J-12 TARSHS— Aidoler collar 1
E-33 7Y Bearing 2
P-55 Ty M3x12x1.0 Washer, M3x12x1.0 2
P-6 2T F A M3x20 Screw, pan head M3x20 1
K-500 Ty FTL—brAss’y Catch plate Ass'y 2
K-V11 FrvFIL—t Catch plate 2
D-K1 AT T X yF Spring catch 2
P-4 R FAR M3x6 LR Screw, B-SEMS M3x6 4
F-V8A FIMENSR A Spring A 1
F-V8B FEIMENS B Spring B 1
X-1A ERHT— Collar 2
P-V4 2T FAR Max10 LR Screw, B-SEMS M4x10 2
K-2 HBIRL LTSSy (E) Bracket, paper feeder (L) 1
K-9 S3t H—Ass’y S3 sensor Ass'y 1
K-10 S3tvH—I3 vk S3 sensor bracket 1
0-2UL S3trH— UL S3 sensor UL 1
P-19 2 TSRATAF R M3x6 Screw, binding M3x6 2
K-S2 AA—ayoto¥— UL Inter-lock senser UL 1
K-V04 A A—OYISWISTvk Interlock SW bracket 2
P-2 2T FAN M2x10 Screw, pan head M2x10 4
P-26 Fvbk M2 Nut, hex M2 4
P-34 A DAY Washer 4
0-14 Ay A—F—F—ER/N—FR Slitter motor extention harness 1
F-100 FE1ETL—FAss’y First feeder plate Ass'y 1
F-VO1 F1ETL—+ First feeder plate 1
F-53 SN YR Ass’y Separate pad Ass'y 1
F-3 DEEI VYR R—X Separate pad base 1

F-4 DB/ SR Separate pad 1

F-5 RAIVT Spring 2




F-52N INYRR—R TS yk Bracket, pad base 1
F-6N kLATS vk Tray bracket 1
F-V51 AR—H— Spacer 1
F-KO1 mET—7 Tape, Both side 1
P-4 R FAR M3x6 LR Screw, B-SEMS M3x6 2
P-13 T B35 M3x5 Screw, flat head M3x5 2
P-4 R FAR M3x6 LR Screw, B-SEMS M3x6 4
G-100 hfEETL—kAss’y Mid feeder plate Ass’y 1
G-Vo03 HRRE L — Mid feeder plate 1
J-52N EROE Y Position pin 2
P-28 Fvhk M4 Nut, hex M4 4
G-200 R yHA—~_—ZXAss’y Slitter base Ass'y 1
G-V09 RAYyR—R—2R Slitter base 1
G-V05 RERT Sk Adjust bracket 1
G-V06 BRI Adjust shaft 1
G-V07 RERTATIL Adjust dial 1
G-LA2 HATIEGEBHES—IL B Slitter adjust label 1
G-Ko1 [ A S Spring 1
X-1E Ty Washer 2
P-V6 RFYUTEY ©2x10 Spring pin ®2x10 1
P-Vv7 ETyiy M5 Washer, flat M5 1
A-12 Y TR Fix screw 1
P-4 R FAR M3x6 LR Screw, B-SEMS M3x6 2
G-51 toa——)L Center label 1
G-300B R yBA—tH—Ass'y Slitter sensor Ass’y 1
G-4 R YyB—tE oY —T 54 vk Slitter sensor bracket 1
O-5UL RJyBr—toH%— UL Slitter sensor UL 2
P-2 2T FAN M2x10 Screw, pan head M2x10 4
P-4 R FAR M3x6 LR Screw, B-SEMS M3x6 27
P-9 R FAN Max8 LR Screw, B-SEMS M4x8 6
P-12 T B35 M2x5 Screw, flat head M2x5 2




Frame Ass'y (3) FRM-300B

HaES BB AR (EXR) HE e

Parts No. Parts Name Parts Name Q'ty Note
FRM-200B TL—LAss'y(2) Frame Ass'y (2) 1
A-100B IR L —Assy Paper Feeder Tray Ass'y 1
B-100B B =vhAss'y Paper Feeder Unit Ass'y 1
C-100 HvA—1=yhkAss'y Cutter unit Ass'y 1
c-Vi HyBr—1z=yhk Cutter unit 1
B-10 BREIST Static eliminator 1
D-100B MEA—Z31=vhAss'y Pressure Unit Ass’y 1
K-K1 A L EAR (ver K) Main PCB 1
E-BC R)yBAa1=yk BC Slitter Cartridge Ass'y BC 1
c-11 AR OAFERTYA— Sticker with sponge 2
P-4 R FAR M3x6 LR Screw, B-SEMS M3x6 4
P-9 R FAN Max8 LR Screw, B-SEMS M4x8 2
P-32 FJwS 4 M4x10x0.8 Washer, flat M4x10x0.8 2
P-36 AT G Ty M4 Washer, split lock M4 2
P-17 T FvT Max10 Screw, hex socket cap M4x10 2




Cover Ass'y COV-100B

HaES BB AR (EXR) HE e
Parts No. Parts Name Parts Name Q'ty Note
L-100B KR Ass'y Upper cover Ass'y 1
L-V05 KR Upper cover 1
L-3 HER—IL dbk Paper tolerance sticker 1
L-6 RERFEI—I Caution label 1
L-LA5 kRS —IL Error code label 1
L-2 e Upper cover hinge collar 2
L-200B JAVkARIL Ass’y Front panel Ass'y 1
L-V03 JAvkARIL Front panel 1
L-7 B8 —)L Warning label 1
L-8 BRALYE Power inlet 1
0O-16UL FBIRAHN/N—FRR UL Power input harness UL 1
0-17 2547 Ferrite core 1
L-9 IR YF Power switch 1
P-16 T B35 M3x8 Screw, flat head M3x8 2
L-LA9 ER AR —)L BC-12 Serial tag 1
L-300 Y7 INFIL Ass’y Rear panel Ass’y 1
L-V04 Ub Ay SV Rear panel 1
L-11 ZE—)L B Warning label 1
E-48 FEV—IL @S Caution label 1
L-LA13 Ay —F8—IL B Warning label 1
L-V18 Ay E—HR R plate 1
L-K1 mET—7 Double—faced tape 2
L-V09 2T Ryb—k Magnet sheet 1
P-44 2 TSRATAF R M4x8 Screw, binding M4x8 2
M-100B RA/N— Ass’y Front cover Ass'y 1
L-V16 KHIN— Front cover 1
M-KO1 BRIERIR Operation PCB 1
P-V5 T FR M8 AvELY Screw, tapping M3x8 7
M-VO03 BENARIL dLE Operation panel 1
M-5 T AVNE Segment window 1
M-LAT1 mE—I Model name sticker 1
M-V04 BAT—IL Decoration plate 1
M-55N BAE/SRILIN—FRRAAsS y Operation panel harness Ass'y 1
0-9UL BE/NRILIN—FR A UL Operation panel harness UL 1
0-17 2547 Ferrite core 1
M-200 EH/IN— Ass'y Rear cover Ass'y 1
L-V16 EHh— Rear cover 1
M-V04 BAT—IL Decoration plate 1
M-V05 1IN )L Rear panel 1
P-4 R FAR M3x6 LR Screw, B-SEMS M3x6 10
N-1 g5 Stacker box 1
N-VO1 AL —Assy Stacker Tray Ass'y 1
N-VO1 AN — Stacker tray 1
N-Ko1 NuRYy Pad 2
N-100 fEHFEAss'y Trash box Ass'y 1
L-V17 ES=E: Trash box 1
N-4 BIAH/N— Cover for trash box 1
N-5 ECES I Wanls Magnet sheet 1
N-6 ZE—)L B Warning label 1




Slitter Cartridge Ass'y (BC) E-BC

HRES B &R e (EXR) HE #E
Parts No. Parts Name Parts Name Q'ty Note

E-V03 RAYyBR—TL—Ls Slitter frame 1
E-V31 FyIN—E—L Upper beam 1
E-V32 A7E—L Lower beam 1
E-V33B AYyE—gRTL—k Slitter Plate 1
E-V34 Ry B—#R TS5y Slitter Bracket 1
E-V38 fRIEELIR Center trash guide 1
E-6N YARL—rH AR Side trash guide 2
E-1BC EXEMAss y (BC) Thin brade shaft Ass’y (A) 1
E-VO07 RJyBr—2vT8(1) Shaft thin brade 1
E-200 EFHAss'y Thin brade Ass'y 4
E-13K &3 Thin brade 4
E-V01 EIRILE— Thin brade holder 4
E-V02 ATV T RV — Spring holder 4

E-18 2TV (EAR) Spring 4

P-25 T RAtYk M4x4 Screw, hex socket set M4x4 8

P-V6 T FRM26x5 FvELY Screw, tapping M2.6x5 12
E-56N FoiavA—5—Ass’y Tention roller Ass’y 2
E-23 ToavA—5— Tention roller 2

E-24 EHM TV Tention roller bearing 4
E-300 HARA—5—Ass’y Side roller Ass'y 2
E-50K HArO—5— Side roller 2

E-52 EHM TV Side roller bearing 2

P-57 EYY% E-10 E-ring, E-10 1
E-2BC EXEAss’y (BC) Thick brade shaft Ass'y 1
E-VO08 RJyB—2vT8(2) Shaft thick brade 1
E-19 BERA Thick brade(single) 2
E-21 EmA t§12. 7mm Thick brade(double) 12.7mm 1
E-22K A )yB—TJ4—RA—5— Slitter feed roller 2
P-22 ¥ ALYk M3x3 Screw, hex socket set M3x3 2
P-25 T RAtYk M4x4 Screw, hex socket set M4x4 3
J-v22 JIHE(32) Gear(32) 1
J-v21 ToHE(28) Gear(28) 1
E-K2 7Y Bearing 4
P-V5 ETEY O3x12 Pararel pin ®3x12 2
E-500 HHO—5—(Lk)Ass'y Delivery roller 1 Ass'y 1
E-V10 YT (2) Delivery roller shaft 1 1
E-26 HHO—5—(Lk) Delivery roller 1 4
P-37 EULY E-4 E-ring, E-4 8
E-600 HEHO—5—(T)Ass'y Delivery roller 2 Ass'y 1
E-V09 LY TR() Delivery roller shaft 2 1
E-38 HHO—5—(F) Delivery roller 2 6
E-39 ToEE12) Gear(12) 1
E-40 ToEE12) Gear(12) 1
E-41 RV TEY Spring pin 1
X-1G Hho— Collar 1
X-2C BilgT v v — Washer 1
E-43 HHO—5—#%z Delivery roller bearing 2
E-V35 t—I74— %Ik Safety shaft 1
B-10 BREIST Static eliminator 1
c-10 22L& —)L(HvE—R B Warning label for cutter 1
E-V51T AL —IL(BC) Name label (BC) 1
P-38 EY% E-5 E-ring, E-5 2
P-39 EY%Y E-6 E-ring, E-6 2
P-57 EYY% E-10 E-ring, E-10 4




P-4 R FAR M3x6 LR Screw, B-SEMS M3x6 13
P-5 R FAN M8 LR Screw, B-SEMS M3x8 3
P-V9 2T F A M3x25 Screw, pan head M3x25 1
P-30 ET v M3x8x0.5 Washer, flat M3x8x0.5 1
P-35 AT G Ty M3 Washer, split lock M3 1
P-27 Fvbk M3 Nut, hex M3 1
P-19 2 TSRATAF R M3x6 Screw, binding M3x6 6




Carton set N-100B

HaES BB AR (EXR) HE e
Parts No. Parts Name Parts Name Q'ty Note

N-P1 LS Carton 1

N-P2 N VACE Packing upper side 1

N-P3 RYASE S Packing lower side 1

N-P5B HikERBAE-BC-12 Operation manual 1

N-P6B Ay B—5FIEZRIL-BC-12 Label for cut mode BC-12 1

N-P7 AN Pad 1

N-7A FRI—K A%/(T Power code 1

A-14 PE%& PE bag 1

A-15 PE& PE bag 1

N-10 PE%& PE bag 2

N-14 PE& PE bag 1




7 R Paper Feeder Tray Ass'y
N T '\P-y Mo :A-100B Model : BC-12

Paper Feeder Unit Ass'y
No:B-100B Model :BC-12




Cover Ass'y
No: COV-100B Model : BC-12

Pressure Unit Ass’y
No:D-100B Model : BC-12




Sritter Cartridge BC Ass'y
No :E-BC Model :BC-12

e = s v Frame Ass'y (1)
s b No : FRM-1008 Model : BC-12




Frame Ass'y (2)
Mo : FRM-200B Madel : BC-12

(Sh)

- Frame Ass'y (3)

No : FRM-300B Model : BC-12




No:N-100B Model : BC-12

k]
wvy
S
=
o
U




